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823.000 MHz 924.000 MHz 100.000 kHz 823.99850 MHz -36.34 dBém -23.34 dB 845,000 MHz 850,000 MHz 100.000 kHz 84501848 MHz -37.16 dBm -24.16 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441703D

LTE Band 26 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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815.000 MHz 823,000 MHz 100.000 kHz 822.98801 MHz -50.13 dém -37.13 d8 939,000 MHz 949,000 MHz 100.000 kHz 948.43556 MHz 18.17 dBm -10.83 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441703D

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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815.000 MHz 823,000 MHz 100.000 kHz 822.95604 MHz -45.92 dém -32.92 d8 934,000 MHz 949,000 MHz 100.000 kHz 948.15335 MHz 21.31 dém -8.69 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441703D

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441703D

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441703D

LTE Band 26 / 15MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441703D

Conducted Spurious Emission
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30.000 MHz §15.000 MHz 100.000 kHz 621.79035 MHz -62.80 dém -45.90 db 30.000 MHz 815,000 MHz 100.000 kHz 809.70390 MHz -62.84 dem -45.84 dB
860,000 MHz 1.000 GHz 100.000 kHz 929.16084 MHz -62.33 dém -49.33 d& 860.000 MHz 1.000 GHz 100.000 kHz 960.76923 MHz -62.09 dBm -49.09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -41.72 dém -28.72 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,67258 GHz -42.01 dBm -29.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89676 GHz -47.11 dém -34.11 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.88026 GHz -26.85 dBm -33.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03724 GHz -48.55 dBm -35.55 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.04524 GHz -48.52 dBm -35.52 dB
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SPORTON LAB.
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LTE Band 26 / 3MHz
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30.000 MHz §15.000 MHz 100.000 kHz 814.01924 MHz -62.46 dém -45.46 db 30.000 MHz 815,000 MHz 100.000 kHz 810.48851 MHz -61.25 dém -48.25 dB
860,000 MHz 1.000 GHz 100.000 kHz 865.94406 MHz -62.08 dém -49.08 d& 860.000 MHz 1.000 GHz 100.000 kHz 878.39161 MHz -62.16 dBm -49.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -40.16 dém -27.16 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,67058 GHz -40.76 dBm -27.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -47.00 dém -34.00 db 3.000 GHz 7.000 GHz 1,000 MHz 6.89875 GHz -26.99 dem -33.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92277 GHz -48.47 dBm -35.47 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.05124 GHz -48.37 dBm -35.37 dB
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Date: 3.JUN.2024 17:14:2 Date:

Highest Channel / QPSK

Spectrum uf
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dldH‘“ PURIOUS JINE ABS PABS
. 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
e, s’ O "
-50 dBm—f— R s =
-60 dBm ’—
-
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -62.91 dBm -49.91 dB
860.000 MHz 1.000 GHz 100.000 kHz 914,05594 MHz -62.25 dBm -49.25 db
1,000 GHz 3.000 GHz 1,000 MHz 1.69308 GHz -42.34 dBm -29.34 db
3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -47.26 dBm -34.26 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05474 GHz -48.34 dBm -35.34 dB
j axi
Date: 3.JUN.2024 17:59:10
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LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 460 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm
| g - W IR P L
60 dB . — -60 dBm
*‘J'l -rnm&
et
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 814.80385 MHz -64.84 dem -51.94 db 30.000 MHz 815,000 MHz 100.000 kHz 813.62694 MHz -67.02 dém -54.02 dB
860,000 MHz 1.000 GHz 100.000 kHz 990.00000 MHz -67.02 dém -54.02 dB 860.000 MHz 1.000 GHz 100.000 kHz 993.49650 MHz -67.10 dBm -54.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -35.37 dém -22.37 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,66908 GHz -36.38 dBm -23.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -52.02 dém -39.02 db 3.000 GHz 7.000 GHz 1,000 MHz 6.89425 GHz -51.82 dém -38.92 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93777 GHz -56.20 dém -43.20 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.96726 GHz -56.17 dBm -43.17 dB
( I J e wa L ]l J ]
Date: 3.JUN.2024 1B:13:55 Date:
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
. Lo
10 adl_ht—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
! . d e ey
-60 dgm_rﬁ
Lortrare? 8
T
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -67.17 dBm -54.17 dB
860.000 MHz 1.000 GHz 100.000 kHz 888.74126 MHz -66.58 dBm -53.58 db
1,000 GHz 3.000 GHz 1,000 MHz 1.68908 GHz -35.89 dBm -22,89 db
3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -52.06 dBm -39.06 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03574 GHz -56.23 dBm -43.23 dB
Date: 3.JUN.2024 18:29:18
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Report No. : FG441703D

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 460 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dBm 40 dBm
50 dB 50 dBm
U
it i . -y e I
-60 dB -60 dBm ¥
e —mﬂ
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 814.80385 MHz -60.31 dém -47.31dB 30.000 MHz 815,000 MHz 100.000 kHz 814.41154 MHz -59.11 dém -46.11 dB
860,000 MHz 1.000 GHz 100.000 kHz 951.53846 MHz -67.00 dém -54.00 d& 860.000 MHz 1.000 GHz 100.000 kHz 864.12587 MHz2 -66.87 dBm -53.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -37.24 dém -24.24 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,66458 GHz -35.45 dBm -22.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -51.99 dém -38.95 db 3.000 GHz 7.000 GHz 1,000 MHz 6.03937 GHz -51.94 dém -38.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92327 GHz -56.04 dBm -43.04 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.91127 GHz -56.17 dBm -43.17 dB
( I J e wa L ]l J ]
Date: 3.JUN.2024 1B:44:5 Date: 19:00:42
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_ht—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
60 dBm— s RO e ettt -
W'J
T
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -67.19 dBm -54.19 dB
860.000 MHz 1.000 GHz 100.000 kHz 993.91608 MHz -66.95 dBm -53.95 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67958 GHz -36.65 dBm -23.65 db
3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -51.93 dBm -38.93 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06723 GHz -56.19 dBm -43.19 dB
Date: 3.JUN.2024 19:02:42
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SPORTON LAB.
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Report No. : FG441703D

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém
SGL Count 100,100

Offset 4.60 db

Mode Auto Sweep

Ref Level 0.00 d8m
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck M\I-:_w Limit LL PABS
ine _SPURIOUS LINE_ABS PARS ine PABS
-10 ddf -10 déR—
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm
I o —— m—
60 dB -60 dBm
.
e Y
-80 dBm -80 dBm
a0 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow |  Range Up RBW | Frequenc: | Power Abs ALimit | Range Low RBW | Frequency | Power Abs ALimit
30.000 MHz §15.000 MHz 100.000 kHz 811.66542 MHz -53.51 dém -40.51 dB 30.000 MHz 100.000 kHz 814.80385 MHz -61.71 dém -48.71 dB
860,000 MHz 1.000 GHz 100.000 kHz 920.48951 MHz -67.09 dém -54.08 dB 860.000 MHz 100.000 kHz 940.76923 MHz -66.79 dBm -53.79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -35.82 dém -22.82 dB 1.000 GHz 1,000 MHz 1,66008 GHz -35.62 dBm -22.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.76078 GHz -52.08 dém -39.08 db 3.000 GHz 1,000 MHz 6.88075 GHz -52.08 dBm -39.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05924 GHz -55.97 dBm -42.97 dB 7.000 GHz 1.000 MHz 7.05624 GHz -56.12 dBm -43.12 dB
L I J L ( )
Data: 3.JUN.2024 19:16:30 Date: 3.JUN.2024

Highest Channel / QPSK

Spectrum

SGL Count 100/100

Ref Level 0.00 dBm Offset 4.60 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck
10 adHJ—‘ PURIOUS JINE ABS 3
. 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
L-w L_ i
60 dBm SRk’ et
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | | Frequency Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -60.65 dBm -47.65 dB
860.000 MHz 1.000 GHz 100.000 kHz 899,23077 MHz -66.88 dBm -53.88 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67008 GHz -36.00 dBm -23,00 db
3.000 GHz 7.000 GHz 1.000 MHz 6.74178 GHz -51.97 dBm -38.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94326 GHz -56.09 dBm -43.09 dB
j axi
Date: 3.JUN.2024 19:29:42
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saronas. FCC RF Test Report

Report No. : FG441703D

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0016
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0064
0 Normal Voltage 0.0073

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0042
20 Maximum Voltage 0.0044
20 Normal Voltage 0.0053
20 Minimum Voltage 0.0026

Note: Normal Voltage = 5V ; Minimum Voltage =4.6V. ; Maximum Voltage =5.5V

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : WIYS1P2001
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saronas. FCC RF Test Report

LTE Band 66

Report No. : FG441703D

Peak-to-Average Ratio

Mode
Mod.

QPSK
RB Size

LTE Band 66 / 20MHz

Full RB
Middle CH

16QAM 64QAM

4.78

Full RB

Full RB
5.77

256QAM Limit: 13dB

6.17

Full RB Result

6.17

PASS

LTE Band 66 / 20MHz
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Spectrum (=)
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16D 'L‘
!
1]
(CF 1.745 GHz Mean Pwr + 20.00 dB
ary Cumulative D Function Samples: 130000
Mean peak |  crest | 100 | 19 | 0% | 0.01% |
Trace 1 [ 2206 cém | 27.51 dém 5.43 db 2,29 db 4.03 db 4.76 0B 5.13 dB
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| CEERREE
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Spectrum (=)
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Mean peak |  crest | 100 | 19 | 0% | 0.01% |
Trace 1 [ 20.55 ém | 27.51 dém 5.66 db 3.04 dB 4.5L 0B 577 0B ©.35 db
Marker
PEERRRE (]
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SPORTON LAB.
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Report No. : FG441703D

Middle Channel / Full RB/ 64QAM

Spectr

rum

25.40 dBm__ Offsat

5.4 dB

30 d8__AQT 2 ms @ RBW 20 MHz
@152 View
s ‘
0.1 i
0.01 ot
B
RV
1E-D: -
| B
1E-0
1
\
1E-0 |
{
llcF 1735 Ghz ean Pvir + 20.00 dB
ary Gumulative D Function Samples: 130000
| Peak | crest | 10% | 1% | o04% | op.010% |
Trace 1 19.90 dBm 27.25 dBm 7.36 dB 3.10 dB. 5.04 dB 6.17 dB 6.93 dB
Marker
)i EEREERE L]

Middle Channel / Full RB/ 256QAM

Spectru

Ref Lev

el 25.40 dim  Offset

5.4 dB

Att 30 d8__AQT 2 ms @ RBW 20 MHz
@152 View
0.1 == |
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1E-O
x\
1E-0
1E-0 [
LL
1
llcF 1735 Ghz ean Pvir + 20.00 dB
ary Gumulative D Function Samples: 130000
Mean | Peak crest | 10% | 1% | o04% | op.010% |
Trace 1 19.95 dBm 27.49 dBm 7.54 dB 3.01 dB 4.99 dB 6.17 dB 6.78 dB
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)i EEREERE L]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1P2001

Page Number 1 A80 of A117
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Report No. : FG441703D

26dB Bandwidth

Mode

LTE Band 66 : 26dB BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.24

1.26

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

3.00

2.96

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

5.09

5.05

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

10.19

9.79

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.81

14.63

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

19.22

18.74

LTE Band 66

Spectrum i
Ref Level 25.40 dém  Offset 5.40 db @ RBW 30 kHz 5.40 dBm Offset 5.0 db w RBW 30 krz
o Att 30de SWT 632p: @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT  63.2ps @ VBW L00KHz  mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M (@17 Mzx
ELE] 18.11 dbm) - B ELE] 16
20d A\ 1.74508110 GHz 20da X 486!
~ s N R 26.00 dB| ~ N TV ppd BT
10 dem T Bw \ 1.239200000 MH ) dbm T Bw g
1 Qfactor | 1408.3 ! Q factar 1383.1
0 dam n 0dem i
-10 4 =10 di
o0 = p— <0 de » o
LN
30 df (-30
40 -40
50 d 50
601 -60
70 df 70 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7450811 GHz 18.11 dBm nds dawn 1,2302 MHz M1 1.744B8825 GH2 16.52 dBm nds dawn 1.2615 MH2
TL 1 1.744378 GHz -7.85 dbm ndB 26.00 d& Tl 1 17443618 GHz -5.40 dBm ndB 26.00 dB
T2 1 1.7456182 GHz -8.00 dBm Q factor 1408.3 T2 1 1.7456434 GH2 -9.28 dBm Q factor 1383.1
(nn ee GIInm ve

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441703D

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

G o
Ref Level 25.40 dom  Offset 5.%0 06 = RBW 100 kHz RefLevel 25.40 dbm  OFset 5.0 06 e RBW 100 kHz
o At 30de SWT  19ps @ VBW 300kHz  Mode auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
T M1[1] 17.38 dBm)| B [ETETEN] 17.34 dBm)|
20d RPN Sy 1.74446650 GHz 20 > . 174547350 GHZ]
0 ds s ind T nds Ty 26.00 dB ., (M e R 26.00 dB
10 dBrm T Bw \ 3.003000000 MHZ] 10 dm f By \ 2.955000000 MHZ|
o dom / Q factar 580.9 o { Q factar \\ 590.7
10 =10 di
\.
30 df
-an a0
-50 d -Sod
60 -60
=70 df =70 di
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7444665 GHz 17.38 dBm nd8 down 3.003 MHz M1 1 1.7454735 GHz 17.24 dBm nd8 down 2.955 MHz
T1 1 1.7434955 GHz -6.88 dam nde 26.00 d& T1 1 1.7435195 GHz -6.76 dam nde 26.00 d8
T2 1 1.7464985 GHZ -8.38 dBm Q factor 580.9 T2 1 1.7464745 GH2 -B.48 dBm Q factor 590.7
i il
L L J ‘ L S J .

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 25.40 dom  Offset 5.%0 06 = RBW 100 kHz RefLevel 25.40 dbm  OFset 5.0 06 e RBW 100 kHz
o At 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
o0 d s Mi[1] 15.99 dBm)| o0 d Mi[1] 15.10 dBm)|
1.74480000 GHz . 1.74437100 GHz
oo AP \ 26.00 dB . e N e P o L PP AB e, 26.00 dB
10 dem Bw \ 5.085000000 MHZ] 10 dam i By \ 5.045000000 MHZ|
. / Q factor 4 343.1 o dom .’ Q factor \ 245.4)
T L" ‘\
10 d -10d
7 . X
o \ / \
R0 dRpy = Y -0 S, Y
AV A Y% e P
a0d Voo .
40 -40
50 d -0 d
&0 -60
<70 df =70 di
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7448 GHz 1E.00 dBm nd8 down 5.085 MHz M1 1 1.744371 GHz 1E5.10 dBm nd8 down 5.045 MHz
T1 1 1.742443 GHz -0.84 dBm ndg 26.00 d& 1 1 1.742463 GHz -10.84 dém ndg 26.00 d8
T2 1 1.747527 GHz -9.80 dam Q factor 343.1 T2 1 1.747507 GHz -10.89 dBm Q factor 345.8
i il
L L J ‘ L S J -

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum e hectrum e
Ref Level 25.40 dom  Offset 5.%0 06 = RBW 200 kHz RefLevel 25.40 dbm  OFset 5.0 06 & RBW J00 krz
o At 30de SWT 126ps @ VBW 1MHz  Mode auto FET o Att 3B SWT 126ps @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
o0 MI[1] 17.83 dBm) wod MI[1] 17.91 dBm)|
o e 1.7414440 GHz . o ~ 1.7486760 GHz
ds - LG 26.00 dB| . Pl Dty Bt A et 26.00 dB|
10 dBrm Bw 10.190000000 MHz 10 dm ‘ By 9.790000000 MHZ|
@ dam Q factar \_ 170.9] o dem Q factar \ 178.6
§
10 d - -10d
7 \
20 iy N S=f 7 A
. s |
30 d - £
-an a0
-50 d -Sod
60 -60
=70 df =70 di
OF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 1.741444 GHz 17.83 dam nd8 dawn 10,19 MHz ML 1 1.748676 GHz 17.61 dam nd8 dawn 9.79 MHz
T1 1 1.740005 GHz -8.33 dBm nde 26.00 d& T1 1 1.740185 GH2 -7.38 dBm nde 26.00 dB
T2 1 1.750195 GHz -7.30 dbm Q factor 170.9 T2 1 1.749975 GHz -6.33 dbm Q factor 1766
( )i J - ( ) >
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LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

o
Ref Level 25.40 dom  Offset 5.40 06 @ RBW 300 kHz Ref Level 25.40 dbm  OFset 5.40 06 @ RBW 300 Kz
o At 30de SWT 126ps @ VBW 1MHz  Mode Auta FET o Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/200
(@ 1Pk Max [e 10k Max
e 1 EH] 6.7 ] o EH] 1770 o
~ 1.7992160 GHz 1.7405040 GHz
o T P -, 26.00 dB) i AN | RIB o 26.00 dB|
10 dBrm B 7\ 14.805000000 MHz 10 d8m By \ 14.625000000 MHz
q factar 112.5 q factar 119.0
0 dam 3 factor + 0dam : 3 factor
: \ L
10 dl 5 10 d ’f b
. \ / 4
g 4 PN P T~ \
- i NP A
a0d S WA,
VY
a0 40
s0d s0d
-0 -0
7od 704
OF 1.745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.739216 GHz 16.34 dBm | ndd down 14,805 WHz [ 1 1.740504 GHz 14.76 dBm | nd8 down 14.625 Mz
L 1 L.737747 GHz -8.81 cem nce 26.00 dB T1 1 1.737478 Ghz ~11.08 dém nce 26.00 d8
T2 1 1.752552 GHz -9.75 dBm Q factor 117.5 T2 1 1.752103 GHz -11.32 dém Q factor 119.0
( )i J - ( e ) Ve

LTE Band 66

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

G o
Ref Level 25.40 dom  Offset 5.%0 06 = RBW 200 kHz RefLevel 25.40 dbm  OFset 5.0 06 e RBW J00 krz
o Att 30de SWT 189p: @ VBW 1MHz  Mode Auto FFT o Att 300E SWT  18.9ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
Mi[1] 14.78 dBm)| Mi[1] 14.84 dBm)|
20 di T 20 di
7 1.7461190 GHz 1.7468780 GHz
A A WATPUNEN I TN oy .00 dB) " A 26.00 dB
I e M e ridoe S BERA N A 26.00 d B pden e AfAL e ngg .
10 dear e Bw Vo '\ 19.221000000 MHZ 10 dem: [ oS - u"‘é?? W 18.741000000 MHZ
Q factar 90.8 ! Q factar 99.2
o o ( Q tactar o i Q tactar
{ 4 T o
-10df . \ -10d i Ld
/ ) / {
, { A
e 2
,_xoﬁ_m , P = s VPPLY !
a0 d 40 di o, S
40 -40
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.746119 GHz 14.78 dBm nd8 down 10,221 MHz M1 1 1.746878 GH2 14.84 dBm nd8 down 18.741 MH2
T1 1 173541 GHz -11.21 dém ndg 26.00 d& 1 1 1.735689 GHz -10.12 dém ndg 26.00 d8
T2 1 1.75463 GHz -11.40 dém Q factor 0.9 T2 1 1754431 GHz -11.63 dém Q factor 93.2
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz

Mod. QPSK 16QAM
Middle CH 1.09 1.08

BW 3MHz

Mod. QPSK 16QAM
Middle CH 2.71 2.72

BW S5MHz

Mod. QPSK 16QAM
Middle CH 4.49 4.46

BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.09 9.01

BW 15MHz

Mod. QPSK 16QAM
Middle CH 13.46 13.52

BW 20MHz
Mod. QPSK 16QAM
Middle CH 17.94 17.86

Spectrum | (=] (=
Ref Level 25.40 dm  Offset 5.40 06 @ RBW 30 kHz RefLevel 26.40 dbm  OFset 5.40 0b & RBW 30 krz
o At 30de SWT 632ps @ VBW LO0KH:  Mode Auta FFT o Att 3B SWT  63.2ps @ VBW L00KHz  Mode auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Mia: [0 17% Max
N ; B 17.72 dBm - B 16.30 aBm
0 ds N I Y, 1.74508300 GHz 20 d8 ¥ ‘ N 174468950 GHz
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OF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7450839 GHz 17.72 dBm M1 1.7446895 GH2 16.20 dBm
T1 1 1.74444895 GHz 6.61 dam Occ Bw 1.093706254 MHz T1 1 1.74448014 GHz 9.14 dam Occ Bw 1.07972026 MHz
T2 1 1.74554266 GHz 10.88 dBm T2 1 1.74553986 GHZ 9.82 dBm
(nn ee GIInm ve
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LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

G o
Ref Level 25.40 dom  Offset 5.%0 06 = RBW 100 kHz RefLevel 25.40 dbm  OFset 5.0 06 e RBW 100 kHz
o At 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7457433 GHz 18.01 dBm M1 1 1.7450959 GHz 16.73 dBm
T1 1 1.74364535 GHz 11.36 dam Occ Bw 2.709290709 MHz T1 1 1.74365135 GHz 11.07 dam Occ Bw 2.715284715 MHz
T2 1 1.74635465 GHz 11.38 dBm T2 1 1.74636663 GHZ 11.48 dBm
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 25.40 dom  Offset 5.%0 06 = RBW 100 kHz RefLevel 25.40 dbm  OFset 5.0 06 e RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.743701 GHz 1E5.73 dBm M1 1 1.743352 GH2z 1E.00 dBm
T1 1 1.7427522 GHz 10.27 dBm Occ Bw 4.485514486 MH2 1 1 1.7427822 GHz 9.26 dBm Occ Bw 4455544456 MHz
T2 1 1.7472378 GHz 10.07 dam T2 1 1.7472378 GHz 10.45 dBm
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum hectrum e
Ref Level 25.40 dom  Offset 5.%0 06 = RBW 200 kHz RefLevel 25.40 dbm  OFset 5.0 06 & RBW J00 krz
o At 30de SWT 126ps @ VBW 1MHz  Mode auto FET o Att a0de SWT 126ps @ VBW 1MHz Mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 1741863 GHz 17.01 dam ML 1 1.742522 Ghz 16.85 dam
T1 1 1.7404845 GH2 12.14 dBm oce Bw. 9.090909091 MH2 T1 1 1.7404845 GH2 11.47 dBm oce Bw. 9.010989011 MH2
T2 1 1.7495754 GHz 10.54 dBm T2 1 1.7494955 GHz 10.21 dbm
i
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LTE Band 66

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

pectrum ~ Spectrum vy
Ref Level 25.40 dom  Offset 5.%0 06 = RBW 200 kHz RefLevel 25.40 dbm  OFset 5.0 06 & RBW J00 krz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.740025 GHz 16.40 dBm M1 1 1.781114 GH2 13.66 dBm
TL 1 1.7382567 GHz 10.75 dbm Occ Bw 13456543457 MHz Tl 1 1.7382567 GHz .14 dBm Occ Bw 13.516483516 MHz
T2 1 1.7517133 GHz 10.46 dBm T2 1 1.7517732 GH2 5.81 dBm
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Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum E r
Ref Level 25.40 dom  Offset 5.%0 06 = RBW 200 kHz RefLevel 25.40 dbm  OFset 5.0 06 e RBW J00 krz
o Att 30de SWT 189p: @ VBW 1MHz  Mode Auto FFT o Att 300E SWT  18.9ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
Mi[1] 14.47 dBm)| Mi[1] 14.76 dBm)|
20 di 20 di a1
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0 dém ‘J : 0 dem f
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OF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.743641 GHz 14.47 dBm M1 1 1.740476 GHz 14.76 dBm
T1 1 1.736048 GHz 11.74 dBm Occ Bw 17.042057942 MHz 1 1 1.736040 GHz 9.01 dBm Occ Bw 17.862137862 MHz
T2 1 1.753991 GHz 10.41 dam T2 1 1.7538111 GHz 6.9 dBm
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Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru

Spectrum

Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 2540 dém  Offset 540 dg Mode Auto Sweep
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Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | Rangeup | RBW | Fregquency |  Power Abs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70873 GHz -36.06 dém -23.06 dB 1,778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 20.77 dém -9.23 dB
1.703 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -22.40 dém -9.40 dB 1,780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -21.29 dem -8.29 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71026 GHz 20.89 dBm -9.11 dB 1781 GHz 1700 GH= 1,000 MHz 178128 oMz 32 .43 dBm 1048 dp
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Highest Band Edge / Full RB

ectrum

Spectrum
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1.700 &z 1.708 GHz 1.000 MHz 1.70828 GHz -20.67 dém ~7.67 dB 1.776 GHz 1.780 Ghz 100.000 kHz 1.77925 GHz 13,50 dBm 16,41 dB
1.703 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -27.27 dém -14.27 de 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -30.14 dBm -17.14 dB
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LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum
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1.700 GHz 1.708 GHz 1.000 MHz 1.70847 GHz -30.25 dém -17.25 d8 1,778 GHz 1.780 GHz 100.000 kHz 1.77973 GHz 19.78 dBm -10.22 dB
1.703 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -22.09 dém -9.09 dB 1,780 GHz 1.781 GHz 20.000 kHz 1,78001 GHz -21.48 dem -8.48 dB
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1.700 GHz 1.708 GHz 1.000 Mz 1.70862 GHz ~18.63 dém -6.63 de 1,778 GHz 1,780 GHz 100.000 kHz 1,77938 GHz 12.75 dem -17.25 dB
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LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum
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1.700 GHz 1.708 GHz 1.000 MHz 1.70700 GHz -25.70 dém -12.70 d8 1,778 GHz 1.780 GHz 100.000 kHz 1.77973 GHz 18.90 dBm -11.10 dB
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LTE Band 66 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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1.703 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -30.84 dém -17.84 dg 1,780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -32.64 dBm -19.64 db
1.710 GHz 1.712 GHz 100.000 kHz 1.71074 GHz 11.82 dBm -18.18 db 1,781 GHz 1,790 GHz 1.000 MHz 178110 GHz -27.25 dBm -14.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441703D

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

N o
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fregquency |  Power Abs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70897 GHz -37.04 dém -24.04 dB 1.777 GHz 1.780 GHz 100.000 kHz 1.77977 GHz 20.73 dém -9.27 dB
1.703 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -19.48 dém -6.48 dB 1,780 GHz 1.781 GHz 30.000 kHz 1,78001 GHz -19.66 dem -6.66 dB
1,710 GHz 1.713 GHz 100,000 kHz 1.71023 GHz 21.75 dém -5.25 dB 1781 GHz 1700 GH= 1,000 MHz 178475 oMz ~33.93 dBm 2023 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Start 1.7 GHz 3003 pts Stop 1.713 GHz ] || start 1.777 GHz 3003 pts Stop 1.70 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | aLimit | Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit
1.700 GHz 1.708 GHz 1.000 Mz 1.70853 GHz -20.3% dém ~7.39 de 1,777 GHz 1,780 GHz 100.000 kHz 1,77896 GHz 9,49 dém -20,51 dB
1.703 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -31.46 dém -18.46 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -34.43 dBm -21.43 dB
1.710 GHz 1.713 GHz 100,000 kHz 171167 GHz 10.11 dBm -15.89 dB 1.781 GHz 1.790 GHz 1.000 MHz 178132 GHz -23.05 dBm -10.05 dB
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